o State of California
. CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
| LOS ANGELES REGION

ORDER NO. 95-074
NPDES NO. CA0053651

WASTE DISCHARGE REQUIREMENTS
- FOR .
CITY OF SAN BUENAVENTURA
. (Ventura Water Renovation Facility)

NN

The California Reglonal Water Quallty ControI Board Los AngeIes Region, (herernafter
Regional Board) finds: :

1.

The Clty of San Buenaventura (Clty or Drscharger) discharges wastes from lts
Ventura Water Renovation Facility under waste dlscharge requirements contained
in Order No. 89-093 adopted by this Regional Board on August 14, 1989. This
Order serves as the National Pollutant Drscharge Elimination System (NPDES)

permit (CA0053651).

The Clty has filed a report of waste discharge and has applled for renewal of its
- waste drscharge requrrements and NPDES permit.

The City operates the Ventura Water Renovation Facility, a pubhcly owned tertiary
wastewater treatment facility with a design capacity of 14 million gallons per day
(mgd). The facility is located at 1400 Spinnaker Drive, San Buenaventura, Ventura

‘County, California (Figure 1 shows the location of the plant). The facility treats

municipal wastewater from domestic, commercial, and industrial sources. The -

treated wastewater is discharged into the Santa Clara River Estuary, a water of the
‘United States, at Iatltude 34° 14 11" and Iongltude 119 15 31" (Drscharge Serial
‘No. 001).

. The mouth of the Santa Clara River is normally closed off by a sand bar so that
‘a shallow lagoon known as the Santa Clara River Embayment is created.
However, at times when the sand bar is breached, either by flood waters or by *
~Mmechanical means, the lagoon empties directly into the Pacific Ocean. The Pacific

Ocean is about 2, 000 feet away from Discharge Serial No. 001

Current treatment at the facility consists of barmlnutron degrrttlng, prlmary‘
sedimentation, biological treatment (using an activated sludge process with a
capacity of 10 mgd and a parallel trickling filter with a capaorty of 4 mgd) final

-oIarlfrcatlon filiration, chiorination, and dechIonnatron :

1 T May 3, 1995




City of San Buenaventura : e ' : : o CA0053651
Ventura Water Renovation Facility L ' _
Order No. 95-074

Sludge is thickened, anaerobically digested;-and dewatered (using filter.presses).

A portton ‘of the'dewatered-sludge is-.composted (Class B), and hauled-to various
users in Ventura ‘County. - The rest of the" dewatered sludge is. d|sposed of -in
Iandfllls Simi Valley, and Chiquita Canyon - :

Frgures 2 and 3 shows the schematlc of the wastewater flow. -

5. . In1990, the City reconstructed the Plant's chlorine contact chambers replacmg the
fa|llng asphalt contact pond system with-a multi-bay concrete structure

Currently, the Clty is in the. process of deSIgnlng renovatlons/upgrades to the .
existing aeration system and secondary sedimentation tanks of the activated
‘sludge process. Construction of the upgrades i is scheduled to start by the middle:
- of 1995. »

6. The volume and characteristics of the treated wastewater based on discharge
- monitoring reports from January 1990 through October 1994, are as follows:

Annual Average Influent Flow : . . 7.06 mgd
Annual Average Flow to Santa Clara Rlver . . 587 mgd
_.nghest Monthly Average Flow to Santa Clara Rlver - 8.32 mgd

: Constltuents I . U__’t "~ Annual Average Value
BOD20C - . mgi - - 32
“Total chlorine residual . ‘mg/l <0.1
Total dissolved solids .~ . ‘mg/l © 1638
Total suspended solids .mg/l N Y A
Settleable solids , _ maA - L <01

~ Ammonia (as N) -~ ~ mg/ - S 40

- Nitrate (as N) ) - mgh 241
‘Kjeidahl nltrogen ) | - mg/h : 22 '

7. The U.S. Envrronmental Protectlon Agency (USEPA) and the Reglonal Board have
classified the discharge from the Ventura Water Renovatlon Facility as a major
drscharge :




" City of San Buenaventura . - S . CA0053651
Ventura Water Renovation Facility S : . : -
Order No. 95-074 -

11.

12,

A small portion of the treated wastewater is reused for turf and landscape .
irrigation. The reuse of -the -treated wastewater is regulated -under water -
~reclamation-requirements which-are contained-in-a-separate-order:(@rder No. 87-

45) adopted by this Board on April 27, 1987.

In September 1978, the C'ity of San Buenaventura submitted a facilities plan for
effluent utilization which included a demonstratlon of enhancement to the Santa

- Clara River Embayment based on an average minimum effluent flow of 5.6 mgd.
' The Regional Board has concurred with the findings in the facilities plan that this

discharge is not degrading the beneficial uses of the Embayment, and in fact,

= some ofthe beneficial uses, such as fish and wildlife habitat and non- contact water " :

recreation, are enhanced by the presence of the dlscharge

'ThIS discharge is'subject to USEPAs regulations. promulgated pursuant to Section--

304(1) of the Clean Water Act and to implement USEPA's "Policy for the
Development of Water Quality-based Permit Limitations for Toxic Pollutants” (49
FR 9016, dated March 9, 1984). These regulations prescribe biological and other
laboratory testing procedures and toxicity limits, partlcularly for chromc toxicity.

| Pursuant to 40 CFR Part 403 the Crty developed and has rmplemented an
‘approved mdustrlal wastewater pretreatment program ‘ T

v 'To lmplement Sectlon 405(d) of the Clean Water Act on February 19 1993,
‘USEPA promulgated 40 CFR Part 503 to regulate the use and- disposal of

municipai sewage siudge. This Order impiements these reguiations and it is the
responsibility - of the discharger to comply W|th sald regulations, which are

o enforceable by USEPA

13.

, »The USEPA promulgated toxics critéria for states that are not in COmplrance with
~ Section 303(c)(2)(B) of the Clean Water Act (40 CFR Part 131.36). These criteria

supersede any criteria adopted by the State, except when State: reg ulatlons contain -

- . criteria-which are more stnngent for a particular use in which case the State's

14,

criteria will continue to apply. Discharge from the Ventura Water Renovatlon
Facrlrty is subject to the USEPAS toxics crrterla :

Effluent limitations, natlonal standards of performance, toxic and pretreatment

- effluent standards, test procedure guidelines, regulations, requiréments, and/or

guidelines established pursuant to Sections 208(b), 301, 302, 303(d), 304, 306,




City of San Buenaventura | ‘ ' . - _ -~ CA0053851
Ventura Water Renovation Facrllty ' ' .
- Order No. 93~ 074

15,

16.

7. -

307, and 405 of the Clean Water Aot and amendments thereto are apphcable to

‘this dlscharge

)

-Pu'rsuant to Section 402(p) of the Clean Water Act and 40 CFR Parts 122, 123,
‘and 124, the State Water Resources Control Board (State Board) adopted general
" NPDES permlts to regulate. stormwater discharges associated with industrial
activity (State Board Order No. 91-13-DWQ adopted in November 1991, amended

by Order No. 92-12-DWQ adopted in September 1992).  The City of San

Buenaventura Ventura Water Renovatron Facrllty is subject to th|s general permit.

 On May 18, 1972 (amended on September 18, 1975) the State Board adopted a

Water Quality Control Plan for Control of Temperature in the Coastal and lnterstate
Waters and Enclosed Bays and Estuarles of California (Thermal Plan) '

-On.June 13 1994 the Regronal Board adopted an. updated Water Quallty Control :

Plan for the Los Angeles Region (Basin Plan). The Water Quality Control Plan
rncorporates by reference State Board's water quality control plans for control of

temperature, significant State Board policies that are applicable to the Los Angeles -

Region, and the antidegradation policy. The Basin Plan also identifies water

- ‘quality objectives and beneficial uses for the coastal and tidal waters of Ventura.. -

18.°

The beneficial uses of the _reoeivlng waters are:

' a. Santa Clara River Estuary

Navigation, water contact recreation, noncontact water recreation,

commercial and sport fishing, estuarine habrtat marine habitat, wildlife